
August 26, 1999 
 
 
 
Ms. Mary Dahl, President 
Colorado River Regional Sewer Coalition 
1795 Civic Center Boulevard 
Lake Havasu City, AZ 86403 
 
 
Colorado River Regional Sewer Coalition 
Regional Watershed Planning Document 
Interim Report 
Project No. 98-763-4 
 
 
Dear Ms. Dahl: 
 
We are pleased to submit our final report on the Regional Watershed Planning Document for 
the Colorado River Regional Sewer Coalition (CRRSCo).  This document was developed in 
accordance with the Scope of Services for the final report outlined in our Agreement. 
 
The purpose of the final report is to summarize wastewater needs and their costs as identified 
in available wastewater master planning documents and to project wastewater needs within 
[...]
processes found in each plant. Both plants employ a biological nitrification/denitrification 

process. 

 

Effluent from the existing plants can not be discharged into the Colorado River; the City 

must have beneficial reuse for its effluent. Both plants have Aquifer Protection Permits. 

With modifications to the existing 208 plan, the City could apply for National Pollution 

Discharge Elimination Permits (NPDES) to discharge effluent from both plants to the 

Colorado River. 

 

  V-10



 

c) Population and Wastewater Flow Projections 

Figure V-4 summarizes population and flow projections from the year 2000 to the year 

2020. Over the planning time period, flow is expected to more than double from its 

current value of 4.5 MGD to 8.9 MGD. At the projected buildout date of 2060, flow is 

predicted to reach 13.8 MGD. The combination of continued growth and transitioning 

from septic to centralized collection and treatment systems will prove a significant cost 

burden to residents. 

 

d) Recommended Improvements 

Table V-4 summarizes recommended system improvements for Lake Havasu City. Small 

diameter gravity (SDG) sewers were recommended over conventional gravity sewers for 

the collection system improvements. The cost analysis shows significant construction 

cost savings with SDG versus conventional gravity collection ($119 Million versus $221 

Million). Three options for effluent disposal were examined: 1) percolation ponds; 2) 

injection wells; and 3) bamboo farming. Although injection wells have the lowest capital 

cost, bamboo farming has the potential to generate income by marketing the bamboo for 

alternative uses. The City is currently undertaking a bamboo demonstration project to 

investigate the viability of this disposal method. Until this alternative has been further 

investigated, no recommendation for effluent disposal is offered. Bamboo farming 

effluent disposal cost data is used for developing overall collection, treatment and 

disposal costs.  

  V-11



Table V-3.  Unit Treatment Processes, 
City of Lake Havasu City

TREATMENT PROCESSES Isl
an

d
Mulb

err
y

TREATMENT PROCESSES

X X
X X

X

Activated Sludge
Oxidation Ditch
Contact Stabilization
Nitrification/Denitrification X X
Sequencing Batch Reactors

X X
X X

Chlorination
Chlorination/Dechlorination
Ultraviolet X X

Aerobic X
Anaerobic

Belt Filter Press X
Drying Beds X

Disinfection

Digestion

Dewatering

Grit Removal

Secondary Clarification
Tertiary Filtration

Secondary Treatment
Primary Clarification

Equalization Basin
Bar Screen

V-12



FI
G

U
R

E 
V-

4

W
as

te
w

at
er

 F
lo

w
 a

nd
 P

op
ul

at
io

n
La

ke
 H

av
as

u 
C

ity
, A

riz
on

a

012345678910

20
00

20
05

20
10

20
15

20
20

Wastewater Flow (MGD)

010203040506070809010
0

Population (thousands)

020406080

1
2

3
4

5

Fl
ow

Po
pu

la
tio

n

V-13



To
ta

l

Ta
bl

e 
V-

4.
  S

um
m

ar
y 

of
 R

ec
om

m
en

de
d 

W
as

te
w

at
er

 Im
pr

ov
em

en
ts

 b
y 

Ph
as

e,
 

C
ity

 o
f L

ak
e 

H
av

as
u 

C
ity

P
H

A
S

E

Ite
m

Curr
en

t 

Ite
m

- 2
00

4

20
05

 - 2
00

9

20
10

 - 2
01

4

20
15

 - 2
01

9

20
20

 - B
uil

do
ut

To
ta

l

Li
ne

al
 F

ee
t o

f
C

ol
le

ct
io

n 
S

ys
te

m
49

0,
00

0
69

0,
00

0
67

0,
00

0
52

0,
00

0
44

0,
00

0
2,

81
0,

00
0

P
la

nt
 T

re
at

m
en

t
C

ap
ac

ity
, M

G
D

4.
1

3.
0

4.
0

11
.1

V-14



 

The total capital cost for the required collection, treatment and disposal is $200 Million 

(FY98). Figure V-5 shows cost breakdown, by construction phase, for the recommended 

system improvements. 

 

4. Buckskin Sanitary District, La Paz County, Arizona 

a) Overview 

The Buckskin Sanitary District (BSD) is located on the shores of the Colorado along the 

Parker Strip situated on Business Route AZ 95. Referring to Figure V-1, the Buckskin 

Sanitary District (BSD) planning area covers the most densely populated portion of the 

district; this is approximately 40 percent of the district's 7 square miles or 2.8 square 

miles. The planning area has a current population of 1,844 with a projected buildout 

population of 2,230. Individual complaints concerning improper on-site disposal methods 

prompted the Arizona Department of Environment Quality (ADEQ) to issue notices-of-

violation to many residents and businesses. To address these issues, BSD entered into an 

Inter-governmental Agreement (IGA) with ADEQ stating that the areas in question, 

which are currently on septic tanks, would be sewered within a two-year period. The 

1995 Buckskin Sanitary District Engineering report was developed to examine 

alternatives for sewering BSD. The plan details a phased approach for sewering the 

planning area by 2015. This 1995 report addresses phases one through three; phase four, 

phase five and further additions are not addressed.  The estimated cost for sewering 

phases one through three is $10.3 Million (FY98). The cost to sewer the remaining  

  V-15



FI
G

U
R

E 
V-

5

C
on

st
ru

ct
io

n 
C

os
ts

 (F
Y9

8)
 fo

r
La

ke
 H

av
as

u 
C

ity
, A

riz
on

a

0102030405060

Cost, Million $ (FY98)

C
ur

re
nt

-2
00

4
20

05
-2

00
9

20
10

-2
01

4
20

15
-2

01
9

20
20

-B
ui

ld
ou

t

V-16



 

phases has been estimated to be $24 Million (FY98). For a more detailed description of 

the Buckskin Sanitary District's existing facilities and wastewater needs, see Appendix 

VII. 

 

b) Existing Facilities 

Most developments within the BSD use septic tanks to collect, treat, and dispose of 

wastewater. Many of the septic tanks are now in permit violation due to the following 

changes in design requirements: 1) separation between water-supply watershed and on-

site system; and 2) soil conditions that result in unacceptable percolation rates. 

 

There are two existing treatment plants in the vicinity of the BSD: 1) the Sandpiper 

Wastewater Treatment plant (recently purchased by the BSD); and 2) the Colorado River 

Sewage System Joint Venture (CRSSJV) wastewater treatment plant (located outside of 

the BSD). Table V-5 lists unit processes for the Sandpiper Wastewater Treatment plant 

(see Table V-7 for a description of unit processes for CRSSJV plant). The Sandpiper 

plant was designed to serve the 75 condominium Sandpiper Resort. Currently, the plant 

serves 33 condominium units and 33 residential hookups. Due to a lack of flow generated 

by the resort, raw water from the Colorado River is pumped to provide enough hydraulic 

flow to operate the plant. Plant effluent is disposed of through irrigation. 

 

The Colorado River Sewage System Joint Venture (CRSSJV) wastewater treatment plant 

uses a biological contact stabilization process. For a list of plant effluent characteristics, see 

Appendix VII. Like the Sandpiper plant, effluent is disposed of through irrigation. As of the

  V-17



TREATMENT PROCESSES

Table V-5. Unit Treatment Processes, 
Buckskin Sanitary District

TREATMENT PROCESSES San
dp

ipe
r

Bar Screen X
Equalization Basin

Grit Removal
Primary Clarification

Secondary Treatment
Activated Sludge
Oxidation Ditch
Contact Stabilization
Nitrification/Denitrification X
Sequencing Batch Reactors

Secondary Clarification X
Tertiary Filtration

Disinfection
Chlorination X
Chlorination/Dechlorination
Ultraviolet

Digestion
Aerobic X
Anaerobic
Dewatering

Belt Filter Press
Drying Beds

V-18



 

writing of this report, CRSSJV has stated they have no interest in receiving flows from 

the BSD. 

 

c) Population and Wastewater Flow Projections 

Figure V-6 summarizes population and flow projections from the year 2000 to the year 

2020. Currently, the planning area is experiencing rapid growth. Due to limited available 

property, this growth will soon taper off. As of 1995, it was estimated that 80% of the 

land within the planning area had already been developed. From the year 2000 to the year 

2020, average daily flow is projected to increase from 0.19 million gallons per day to 

0.23 million gallons per day. 

 

d) Recommended Improvements 

Table V-6 summarizes recommended system improvements for Buckskin Sanitary 

District. These improvements include upgrades to the Sandpiper Plant. The total capital 

cost for the recommended improvements is approximately $10.3 Million (FY98). 

 

5. Town of Parker, Arizona and Colorado River Indian Tribe  

a) Overview 

Referring to Figure V-1, the Town of Parker, AZ is located in La Paz County, east of the 

San Bernardino, County, CA-Riverside County, CA border. Referring to Figure V-1, it 

can be seen that The Colorado River Indian Tribe (CRIT) land straddles over the 

  V-19



FI
G

U
R

E 
V-

6

W
as

te
w

at
er

 F
lo

w
 a

nd
 P

op
ul

at
io

n
B

uc
ks

ki
n 

Sa
ni

ta
ry

 D
is

tr
ic

t,
La

 P
az

 C
ou

nt
y,

 A
riz

on
a

0.
00

0.
05

0.
10

0.
15

0.
20

0.
25

20
00

20
05

20
10

20
15

20
20

Wastewater Flow (MGD)

0.
0

0.
5

1.
0

1.
5

2.
0

2.
5

Population (thousands)

0.
00

0.
50

1
2

3
4

5
05

Fl
ow

Po
pu

la
tio

n

V-20



To
ta

l

Ta
bl

e 
V-

6.
  S

um
m

ar
y 

of
 R

ec
om

m
en

de
d 

W
as

te
w

at
er

 Im
pr

ov
em

en
ts

 b
y 

Ph
as

e,
 

B
uc

ks
ki

n 
Sa

ni
ta

ry
 D

is
tr

ic
t

P
H

A
S

E

Ite
m

Curr
en

t 

Ite
m

- 2
00

4

20
05

 - 2
00

9

20
10

 - 2
01

4

20
15

 - 2
01

9

20
20

 - B
uil

do
ut

To
ta

l

Li
ne

al
 F

ee
t o

f
C

ol
le

ct
io

n 
S

ys
te

m
41

,0
00

41
,0

00

P
la

nt
 T

re
at

m
en

t
C

ap
ac

ity
, M

G
D

0.
2

0.
2

V-21



 

Arizona-California border. Portions of the CRIT are found in La Paz, San Bernardino and 

Riverside Counties. The Town of Parker consists of 25 square miles; the CRIT consists 

of approximately 400 square miles.  

 

The Town of Parker planning area population is just under 3,000 people and is projected 

to grow to over 4,800 by the year 2020. CRIT population is just under 7,000 people and 

is expected to grow to almost 8,000 by the year 2020. No flow projection data were 

available. CRIT has built a new casino and has estimated that the existing plant capacity 

of 1.2 MGD will eventually have to be expanded to 3.0 MGD to treat the additional 

flows. The estimated cost for expanding plant capacity from 1.2 MGD to 3.0 MGD is 

$4.8 Million (FY98). For a more detailed overview of the Town of Parker and CRIT 

master planning, see Appendix VII. 

 

b) Existing Facilities 

The Town of Parker and the Colorado River Indian Tribe have entered into a joint 

venture to share the burden of operating a wastewater treatment plant. This venture is 

known as the Colorado River Sewage System Joint Venture (CRSSJV). The CRSSJV 

operates a wastewater treatment plant that has a design capacity of 1.2 MGD. The plant 

uses a contact stabilization process. Table V-7 summarizes plant unit processes. Plant 

effluent is discharged to an irrigation canal that runs parallel to the Colorado River. The 

Town of Parker collection system is approximately 15,000 LF. 

 

  V-22



TREATMENT PROCESSES

Table V-7.  Unit Treatment Processes, 
Colorado River Sewer System Joint Venture

TREATMENT PROCESSES CSSJV

Bar Screen X
Equalization Basin

Grit Removal
Primary Clarification

Secondary Treatment
Activated Sludge
Oxidation Ditch
Contact Stabilization X
Nitrification/Denitrification
Sequencing Batch Reactors

Secondary Clarification X
Tertiary Filtration

Disinfection
Chlorination
Chlorination/Dechlorination
Ultraviolet X

Digestion
Aerobic X
Anaerobic
Dewatering

Belt Filter Press
Drying Beds X

V-23



 

According to an engineering assessment recently performed for CRSSJV, the plant 

services over 1,100 connections total (Town of Parker and CRIT together). The rest of 

the residents are on septic systems. 

 

c) Population and Wastewater Flow Projections 

Although information exists on population projections, wastewater flow projections for 

CRSSJV were not available. Currently, the average flow to the plant is 0.8 MGD. To 

service the new casino, it is projected that the existing plant capacity of 1.2 MGD will 

have to be expanded to 3.0 MGD to accommodate the additional flows. 

 

d) Recommended Improvements 

Table V-8 summarizes recommended improvements, by construction phase. These 

improvements only address expanding plant capacity from 1.2 MGD to 3.0 MGD to 

service the new casino. Figure V-7 shows projected capital cost, by construction phase, in 

FY98 dollars. The total projected improvements cost is $4.8 Million (FY98). 

 

6. Fort Mojave Indian Tribe  

a) Overview 

The Fort Mojave Indian Reservation occupies approximately 64 square miles and is 

bounded by the Colorado River at the juncture of Arizona, California and Nevada (see 

Figure V-1). In 1989, the Fort Mojave Indian Tribe commissioned a master plan to  

  V-24



To
ta

l

Ta
bl

e 
V-

8.
  S

um
m

ar
y 

of
 R

ec
om

m
en

de
d 

W
as

te
w

at
er

 Im
pr

ov
em

en
ts

 b
y 

Ph
as

e,
 

C
ol

or
ad

o 
R

iv
er

 S
ew

ag
e 

Sy
st

em
 J

oi
nt

 V
en

tu
re

1,
2

P
H

A
S

E

Ite
m

Curr
en

t 

Ite
m

- 2
00

4

20
05

 - 2
00

9

20
10

 - 2
01

4

20
15

 - 2
01

9

20
20

 - B
uil

do
ut

To
ta

l

Li
ne

al
 F

ee
t o

f
C

ol
le

ct
io

n 
S

ys
te

m
0

0

P
la

nt
 T

re
at

m
en

t
C

ap
ac

ity
, M

G
D

1.
8

1.
8

N
ot

e:
1)

 E
xi

st
in

g 
in

fo
rm

at
io

n 
on

ly
 a

dd
re

ss
ed

 p
la

nt
 e

xp
an

si
on

 to
 p

ro
vi

de
 tr

ea
tm

en
t c

ap
ac

ity
 fo

r a
 p

ro
po

se
d 

ca
si

no
2)

 T
he

 C
ol

or
ad

o 
R

iv
er

 S
ew

ag
e 

S
ys

te
m

 J
oi

nt
 V

en
tu

re
 is

 a
 jo

in
t v

en
tu

re
 b

et
w

ee
n 

th
e 

To
w

n 
of

 P
ar

ke
r,

A
riz

on
a 

an
d 

Th
e 

C
ol

or
ad

o 
R

iv
er

 In
di

an
 T

rib
e 

to
 o

pe
ra

te
 w

as
te

w
at

er
 fa

ci
lit

ie
s.

V-25



FI
G

U
R

E 
V-

7

C
on

st
ru

ct
io

n 
C

os
ts

 (F
Y9

8)
 fo

r
To

w
n 

of
 P

ar
ke

r, 
A

Z 
/

C
ol

or
ad

o 
R

iv
er

 In
di

an
 T

rib
e

0.
0

0.
5

1.
0

1.
5

2.
0

2.
5

3.
0

3.
5

4.
0

4.
5

5.
0

Cost, Million $ (FY98)

C
ur

re
nt

-2
00

4
20

05
-2

00
9

20
10

-2
01

4
20

15
-2

01
9

20
20

-B
ui

ld
ou

t

V-26



 

examine constructing new wastewater facilities to meet projected needs for both the 

Indian Nation and the neighboring Mohave County areas. During the planning period 

(1990 to 2010), population was projected to be 9,677 in 1990, reaching 23,659 by the 

year 2010. The initial backbone collection system and new plant were constructed with 

additional improvements scheduled to occur as population grew. Two factors have 

influenced the situation since initial facilities construction: 1) projected growth did not 

occur; and 2) County residents were not required to connect to the existing system. This 

situation has resulted in an under-utilized plant and high per connection user fees. 

 

During the development of the 1989 report, no explicit water quality issues were 

mentioned. A 1994 groundwater quality study conducted by the Arizona Department of 

Environmental Quality (ADEQ) revealed that approximately one-third of the 27 wells 

located within the Bond Feasibility Report study area tested high for nitrate levels (see 

Section III on Water Quality Issues in the Lower Colorado River). This is of growing 

concern to the Fort Mohave Tribal Utility Authority (FMTUA) which is the entity 

responsible for wastewater facilities operations. 

 

b) Existing Facilities 

Previous to the 1989 study, septic tanks were the primary means for sewage collection, 

treatment and disposal. The only existing facilities were the Fort Mojave Arizona Village 

collection and lagoon treatment system, servicing 110 homes. 

 

 

  V-27



 

The centralized collection and treatment wastewater facilities consist of over 500,000 LF 

of collection system, numerous pump stations and a 1.5 MGD treatment plant. Due to the 

unusually flat terrain (1 foot of fall per mile), pump stations are required at approximately 